



Ecully, 21/11/2016

TRIMPROOF LIMITED
Mme KAWKA Malgorzata
Wellington Place
C15 W248 TRIM
IRLANDE, ou EIRE

IFTH reference : DL161017-023

TEST REPORT N° 16-03919 E1 - V1

The copie of this document is only authorised in its integral version

PURPOSE OF THE REQUEST

Customer reference :

Date of request : 17/10/2016

Purchase order : ferme

Samples supplied on : 02/11/2016

Subject :

N° CE/CL :

N° CQ :

SAMPLE(S) REFERENCE(S)

16-03919-001 : JUST COLOUR

DETAILS OF RESULTS

16-03919-001

JUST COLOUR

**Buildings material - Reaction to fire - Electrical burner test
NF P 92-503 (Décembre 1995)**

Test carried out according to COFRAC accreditation

PROCESS CONDITIONS

Conditioning of specimens before tests : (23 ± 2)° C and (50 ± 5) % RH during minimum 7 days

Number of tested specimens : 4

Testing location : Ecully

Date of the test : 07/11/2016

RESULTS

Specimen 1

specimen tested	Blue
Side tested	Front side
Direction tested	Stitch wale direction
Times of ignitions (in s)	20/45
Durations of ignitions (in s)	11/146
Fall of not ardent drops	No
Fall of ardent drops	No
Fall of fragment fired	No
Carbonized length (in mm)	310
Carbonized width between 45 and 60 cm (in mm)	/
Afterglow with spread on more than 25 cm (in mm)	No

Specimen 2

specimen tested	Blue
Side tested	Front side
Direction tested	Stitch row direction
Times of ignitions (in s)	20
Durations of ignitions (in s)	90
Fall of not ardent drops	No
Fall of ardent drops	No
Fall of fragment fired	No
Carbonized length (in mm)	220
Carbonized width between 45 and 60 cm (in mm)	/
Afterglow with spread on more than 25 cm (in mm)	No

Specimen 3

specimen tested	Blue
Side tested	Front side
Direction tested	Stitch wale direction
Times of ignitions (in s)	20/105
Durations of ignitions (in s)	120/10
Fall of not ardent drops	No
Fall of ardent drops	No
Fall of fragment fired	No
Carbonized length (in mm)	305
Carbonized width between 45 and 60 cm (in mm)	/
Afterglow with spread on more than 25 cm (in mm)	No

Specimen 4

specimen tested	Blue
Side tested	Front side
Direction tested	Stitch row direction
Times of ignitions (in s)	20

Durations of ignitions (in s)	171
Fall of not ardent drops	No
Fall of ardent drops	No
Fall of fragment fired	No
Carbonized length (in mm)	360
Carbonized width between 45 and 60 cm (in mm)	/
Afterglow with spread on more than 25 cm (in mm)	No
Average of carbonized lengths (in mm)	299
Average of carbonized widths between 45 and 60 cm (in mm)	/
Drilling by fusion without ignition or with ignition less than 5 s	No
Maximum duration of ignition (in s)	171
Fall of ardent drops or fragment fired	No
Afterglow with spread on more than 25 cm (in mm)	No
Results obtained should lead to classification :	M2

SAMPLE DESCRIPTION ANNOUNCED BY THE CLIENT

16-03919-001	JUST COLOUR
Composition	Tricot fait de coton polyester avec enduction PVC ignifugé dans la masse sur une face . / Knitting made of cotton polyester with inherent flame retardant PVC coating on one side.
Mass per unit area	De/About 700 à/to 720 g/m ²
Thickness	De/About 1.10 à/to 1.15 mm
Color	Bleu / Blue
Test requested by	TRIMPROOF Ltd. t/a Chieftain Fabrics
Name and address of the producer	TRIMPROOF Ltd. t/a Chieftain Fabrics Summerhill Rd, Trim, Co. Meath, Irlande
Name and address of the supplier	TRIMPROOF Ltd. t/a Chieftain Fabrics Summerhill Rd, Trim, Co. Meath, Irlande

Virginie GILBERT
Substitute UAP Manager



I.F.T.H. service clientèle

Avenue Guy de Collongue - 69134 ECULLY CEDEX
FRANCE

SIRET 433 430 832 00017

Number of pages : 4 Appendices : 0

If test reports, interpretation reports, comments, advice or observations are translated into a foreign language, only the version in French is valid.

« The uncertainty associated to the result was not explicitly taken in consideration to declare the conformity to the specification. Conformities are given only for the results associated to a specification. *Results of this test report are only valid for specimens subjected to testing at IFTH.* »

* End of report *

Portée disponible sur :
www.cofrac.fr



Accréditations N°:
Ecully 1-0101
Mazamet 1-0513
Mulhouse 1-0241
Saint-Priest-en-Jarez 1-5688
Tourcoing 1-0071
Troyes 1-0110